T

FPAPABABE



SKU:USAFIGN1026785

USAFIGN1026787-1
USAFIGN1026788-1

POWER RACK X2-82"-B

USER'S MANUAL



IMPORTANT SAFETY INFORMATION

Thank you for choosing our product. To ensure your safety and health, please use this
equipment correctly. It is important to read this entire manual before assembling and
using the equipment. Safe and effective use can only be achieved if the equipment is
assembled, maintained and used properly. It is your responsibility to ensure that all
users of the equipment are informed of all warnings and precautions.

1. Before starting any exercise program you should consult your physician to determine
if you have any medical or physical conditions that could put your health and safety
at risk, or prevent you from using the equipment properly. Your physician's advice is
essential if you are taking medication that affects your heart rate, blood pressure or
cholesterol level.

2. Be aware of your body's signals. Incorrect or excessive exercise can damage your
health. Stop exercising if you experience any of the following symptoms: pain.
tightness in your chest, irregular heartbeat, and extreme shortness of breath,
lightheadedness,dizziness or feelings of nausea. If you do experience any of these
conditions, you should consult your physician before continuing with your exercise
program.

3. Keep children and pets away from the equipment. The equipment is designed for
adult use only.

4. Use the equipment on a solid, flat level surface with a protective cover for your floor
or carpet. To ensure safety, the equipment should have at least 2 feet or free space
all around it.

5. Ensure that all nuts and bolts are securely tightened before using the equipment.
The safety of the equipment can only be maintained if it is regularly examined for
damage and/or wear and tear.

6. Always use the equipment as indicated. if you find any defective components while
assembling or checking the equipment, or if you hear any unusual noises coming
from the equipment during exercise, stop using the equipment immediately and
don't use the equipment until the problem has been rectified.

7. Wear comfortable, good-quality walking or running shoes and appropriate clothing
when using the equipment. Never use the equipment barefooted.

8. The maximum weight capacity of this unit is 1000LBS.

9. The equipment is not suitable for therapeutic use.

10. You must take care of yourself when lifting and moving the equipment so as not to
injure your back. Always use proper lifting technique and seek assistance if necessary.

11. This equipment is designed for indoor and domestic use only! It is not intended for
commercial use!




PARTS LIST

A REAR CROSS FRAME A |B BASE FRAME A (RIGHT)|C BASE FRAME B(LEFT) | D UPRIGHT 4PCS
1PC 1PC 1PC
<
I_ongrtrrl than ’4’( /
pa /
E REAR CROSS FRAME B | F SAFETY PIN G UPPER FRAME H PULL UP BAR
1PC 2PCS 2PCS 1PC
Shorter than 3
part A |
I J HOOK 2PCS(1 PAIR)|J END CAP(50) K SAFETY BAR L END COVER
4PCS 2PCS 4PCS

i'
:
\»II

)

PRE-ASSEMBLED

—

M SAFETY TUBE
2 PCS

/

N TRIANGULAR PLATE
8PCS

HARDWARE LIST

1 NYLONNUT

2 BOLT(M10*75)

3 BOLT(M10*70)

©

4 WASHER (M10)

80PCS




PARTS LIST

A REAR CROSS FRAME A 1 PC

B BASE FRAME A (RIGHT) 1 PC

C BASE FRAME B (LEFT) 1 PC

D UPRIGHT 4 PCS

E REAR CROSS FRAME B 1 PC

F SAFETY PIN 2 PCS

G UPPER FRAME 2 PCS

H PULL UP BAR 1 PC

| J HOOK 2 PCS (1PAIR)

J END CAP (50) 4 PCS

K SAFETY BAR 2 PCS

L END COVER 4 PCS

M SAFETY TUBE 2 PCS

N TRIANGULAR PLATE 8 PCS
HARDWARE LIST

1 NYLON NUT (M10) 40 PCS

2 BOLT (M10%75) 4 PCS

3 BOLT (M10%70) 36 PCS

4 WASHER (M10) 80 PCS




ASSEMBLY STEP

FIGURE 1.

STEP 1.

1.Attach END COVER(L) to BASE FRAME (B),(C)(4 PCS).

2 Attach REAR CROSS FRAME (A) and 4 PCS TRIANGULAR PLATES(N) to BASE FRAME (B),(C)
using HEX BOLT (2) WITH FLAT WASHERS (4) and NYLON NUT (1) (4 sets) .




ASSEMBLY STEP
FIGURE 2.

A
-/

T oA
YA
T oA
DY

/U
—0

O 00000 0CO0OOCOOCOOOCOOLO O ] ° ° °
-t
LvA /oaoaoooooaooooaooooaooaoaoaoooooo ° °

© 000000 OOOOOCOOCO O O

£

- - NN - XXX o o

£
£

o
0 g o
0 ° 0
0 o o
0 o 0
° ° o
0 o 0
o o [
0 o 0
o ° [
0 1 N [
o N 0
° 4 [
T >
) < N
o = o
° [
y o
[
y N9
L
>

STEP 2.

1.Assemble UPRIGHT (D)to BASE FRAME (B),(C) using HEX BOLT
(3) WITH FLAT WASHERS (4) and NYLON NUT (1) (8 sets).




ASSEMBLY STEP

M

o

0
M

[\
° 0

N o
° [\}
[\ o °
° [\}
[\ ° ° o
[} o o
o N ° o

[\

[\ \J
o o [}
[ 0
L} [\
[ )

[} o
[ 0
Q o
0 [\

[} o
[ [\}

\ o
0 [\

] [\
Y [\}

o 0
Q [\

o [\
[ o
| 0
0 0
o [\
[ )

0 [\
[} )

] [\
) )

0 [\}
[} \)

[\ o
[ N
o [\}
[\ o
| M
[ o
[\} [\
) o
o M}
[ o
0 3 0
[ o
0 0
[} \)

[\ ° I\
[ g ° o
Q v ° 4 o
M} = ° [}
D ° 0

° : 4
° [\
° ) |0
o > 3
° “-\e
0 <
Q D
ol .
°

STEP 3.
1.Attach TRIANGULAR PLATE(N) to the front of BASE FRAME (B),(C) using HEX BOLT

(3) WITH FLAT WASHERS (4) and NYLON NUT (1) (8 sets).
2 Attach HEX BOLT (3). FLAT WASHERS (4) and NYLON NUT (1) (4 sets) to the TRIANGULAR

PLATE(N) on the rear.




ASSEMBLY STEP

FIGURE 4.

STEP 4.

1.Assemble UPPER FRAME (G) to UPRIGHT (D)

using HEX BOLT HEX BOLT (3) WITH FLAT WASHERS (4) and NYLON NUT(1) (8sets).




ASSEMBLY STEP
FIGURE 5.

AN

© 0000000 o0o0o0 o0 o0 o

\
A
O0oooo0ocoo\oco\cOoOo0o0o0 o000 o0 o
\
A\

© 0000000000 0o
A
-\oooooooaooooaoooooooooooooooaoooo

-

o8

"
O\ ~~__©c 0 cococooo0oo0 oo

o\

A
O ~_f0o0coOoOcoOCOOCOOCOOCGOCOCO

h
O . _CO©CO0OOCO0OCOOCOOCOOCOOGCOGOSCOGOCGO

o o\

STEP 5.

1.Assemble REAR CROSS FRAME B (E) to UPRIGHT (D)
using HEX BOLT HEX BOLT (3) WITH FLAT WASHERS (4) and NYLON NUT(1) (4sets).

2.Assemble PULL UP BAR (H) to UPRIGHT (D)
using HEX BOLT HEX BOLT (3) WITH FLAT WASHERS (4) and NYLON NUT(1) (4sets).

8




ASSEMBLY STEP

FIGURE 6.

el

STEP 6.

THEN TIGHTEN ALL BOLTS AND LOCKNUTS!




	图纸和视图
	力量支架精简版说明书210222-布局3
	力量支架精简版说明书210222-布局1
	力量支架精简版说明书210222-布局2
	力量支架精简版说明书210222-布局4
	力量支架精简版说明书210222-布局5
	力量支架精简版说明书210222-布局6
	力量支架精简版说明书210222-布局7
	力量支架精简版说明书210222-布局8
	力量支架精简版说明书210222-布局9
	力量支架精简版说明书210222-布局10
	力量支架精简版说明书210222-布局11


